
Administrative Package 
Cover Page  
 
This file contains the following documents: 

1. Summary of application (in plain language) 

2. First Notice (NORI-Notice of Receipt of Application and Intent 
to Obtain a Permit) 

3. Application Materials 

 





 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

PROPOSED PERMIT NO. WQ0016694001 

APPLICATION. City of Paradise, 218 Main Street, Paradise, Texas 76073, has applied to the 
Texas Commission on Environmental Quality (TCEQ) for proposed Texas Pollutant Discharge 
Elimination System (TPDES) Permit No. WQ0016694001 (EPA I.D. No. TX0147168) to authorize 
the discharge of treated wastewater at a volume not to exceed a daily average flow of 450,000 
[...]
AutoCAD SHX Text
SHEET

AutoCAD SHX Text
.

AutoCAD SHX Text
HK

AutoCAD SHX Text
PROJECT:

AutoCAD SHX Text
DATE:

AutoCAD SHX Text
SCALE:

AutoCAD SHX Text
22 Sept 2022

AutoCAD SHX Text
1"=50'

AutoCAD SHX Text
.

AutoCAD SHX Text
P:\Paradise\WWTP-Lepne Park\dwg\WWTP-BallfieldConcept.dwg  HK  07 Nov 2024  © Belcheff & Associates, Inc 2024Belcheff & Associates, Inc 2024

AutoCAD SHX Text
0

AutoCAD SHX Text
50'

AutoCAD SHX Text
100'

AutoCAD SHX Text
GRAPHIC SCALE 1" = 50'

AutoCAD SHX Text
CITY OF PARADISE, TEXAS

AutoCAD SHX Text
Fax:  817.431.1850

AutoCAD SHX Text
Phone: 817.431.1800

AutoCAD SHX Text
Municipal Engineering and Program Management

AutoCAD SHX Text
TBPE Reg. No. F-368

AutoCAD SHX Text
3575 Lone Star Circle Suite 124 Fort Worth, Texas 76177

AutoCAD SHX Text
OFFICE/LAB BUILDING (30'x 50')

AutoCAD SHX Text
ELECTRICAL/BLOWER BUILDING (20'x 40')

AutoCAD SHX Text
CHLORINE CONTACT CHAMBER (11'x16')

AutoCAD SHX Text
CLARIFIER (28' DIA)

AutoCAD SHX Text
DIGESTER (56'x12')

AutoCAD SHX Text
DRYING/WEDGE BEDS (2 @ 20'x 30')

AutoCAD SHX Text
BUFFER ZONE

AutoCAD SHX Text
BUFFER ZONE

AutoCAD SHX Text
 POWERS JACK W & DONNA PROPERTY ID 746617 VOL 533, PG 337

AutoCAD SHX Text
JORDAN ROBERT A PROPERTY ID 746614

AutoCAD SHX Text
 WARD JAMES WILLARD PROPERTY ID 746686 VOL 533, PG 337

AutoCAD SHX Text
 WARD JAMES WILLARD PROPERTY ID 746685 VOL 631, PG 589

AutoCAD SHX Text
 MELVIN MARTY (DECEASED) & JUDY PROPERTY ID 746616 VOL 1625, PG 67

AutoCAD SHX Text
 CITY OF PARADISE PROPERTY ID  746688 9.57 ACRES

AutoCAD SHX Text
 INFLUENT MAIN LINE

AutoCAD SHX Text
2 AERATION BASINS (56'x 12')

AutoCAD SHX Text
FUTURE SLUDGE PRESS BLDG (30'x40')

AutoCAD SHX Text
FUTURE POLYMER BLDG (10'x10')

AutoCAD SHX Text
FUTURE PHASE 3

AutoCAD SHX Text
FUTURE PHASE 4

AutoCAD SHX Text
FUTURE PHASE 2

AutoCAD SHX Text
WET WELLS

AutoCAD SHX Text
BAR SCREEN

AutoCAD SHX Text
CHLORINE BUILDING (8'x16')

AutoCAD SHX Text
MAINTENANCE BUILDING (30'x 40')

AutoCAD SHX Text
DISCHARGE LINE

AutoCAD SHX Text
LEONE PARK WWTP SITE PLAN CONCEPT EXHIBIT 7



CITY OF PARADISE 

WASTEWATER TREATMENT PLANT 

PERMIT APPLICATION 

 

TPDES PERMIT NO. (PENDING) 

 

 

 

 

 

 
Attachment 6. 

Original Photographs 
  



CITY OF PARADISE 

CLEAN WATER PLANT PERMIT APPLICATION - NEW 

TPDES PERMIT NO. (PENDING) 

as of November 2024 
 

BELCHEFF & ASSOCIATES, INC.  
(F368) 

Page 1 of 1 
Z:\Paradise\Sewer\WWTP Permit\Application\Attachments 1-9\Attachment 6 Original Photographs.docx 

  

NEW CCC LOCATION NEW STRUCTURE LOCATION 

  

OUTFALL UPSTREAM OUTFALL DOWNSTREAM 
 



CITY OF PARADISE 

WASTEWATER TREATMENT PLANT 

PERMIT APPLICATION 

 

TPDES PERMIT NO. (PENDING) 

 

 

 

 

 

 
Attachment 7. 

Design Calculations 
  



  CITY OF PARADISE 

  CLEAN WATER PLANT DISCHARGE PERMIT APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. (PENDING) 

Z:\Paradise\Sewer\WWTP Permit\Application\Attachments 1-9\ATTACHMENT 7 Design Calculations.doc Page 1 of 9 

DESIGN CALCULATIONS - INTERIM I PHASE (015 MGD, 375.3 lbs BOD5/day) 

 

Influent Quality Characteristics - The raw sewage quality characteristics used for design 

purposes are as follows: 

 

Parameter Concentration 

BOD5 300 mg/l 

TSS 240 mg/l 

 

Influent Flow Characteristics - The hydraulic design of the facility must ensure that the 

plant will operate under the most extreme conditions anticipated. The plant process and 

hydraulic design for this facility are as follows: 

 

Flow Gallons Per Day Gallons Per Minute 

Average Daily Flow (Qave) 150,000 104 

Peak 2-Hour Flow (Qpk) 600,000 416 

   

Loading Pounds Per Day  

BOD5 375.3  

TSS 300  

 

Process Design - The treatment plant has been designed to produce an effluent quality in 

compliance with the proposed permitted parameters of: BOD5 = 20 mg/l; TSS = 20 mg/l; 

Dissolved Oxygen = 2 mg/l. The effluent shall contain a chlorine residual of at least 1.0 

mg/l and shall not exceed a chlorine residual of 4.0 mg/l after detention time of at least 20 

minutes based on peak flow. 

  

The anticipated operating range for MLSS is 3,000 mg/l to 6,000 mg/l. 

 

Aeration Basin  

TCEQ maximum organic loading  45 lbs/day/1000 cubic feet 

Total aeration volume available  15,187 cubic feet 

Organic loading in aeration basin  24.7 lbs/day/1000 cubic feet 

 

Clarifier  

TCEQ Maximum surface loading (Qpk)  1,200 gallons/day/square foot 

TCEQ minimum detention time (Qpk)  1.8 hours 

TCEQ maximum weir loading (Qpk)  20,000 gallons/day/foot 

Clarifier surface area  616 square feet (total) 

Clarifier side-water depth 10 feet 

Clarifier volume  6,158 cubic feet (46,062 gallons) 

Clarifier surface loading (Qpk)  974 gallons / day / sq. ft. 

Detention time (Qpk)  1.84 hours 



  CITY OF PARADISE 

  CLEAN WATER PLANT DISCHARGE PERMIT APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. (PENDING) 

Z:\Paradise\Sewer\WWTP Permit\Application\Attachments 1-9\ATTACHMENT 7 Design Calculations.doc Page 2 of 9 

Weir length  88 feet (total) 

Weir loading (Qpk)  6,818 gallons/day/foot 

 

Aerobic Digester  

TCEQ design volume  20 cubic feet/lb BOD5/day 

TCEQ minimum sludge retention time  15 days 

Digester sludge retention time  58 days 

Digester volume  10,400 cubic feet (total) 

Available volume 17.3 cubic feet/lb BOD5/day 

Max. sludge flow 1,015 gallons/day 

Min. retention time 58 days 

 

Air Requirements  

TCEQ minimum aeration requirements  1,800 SCF/lb BOD5 

TCEQ minimum digester requirements  30 SCFM/1000 cubic feet of digester volume 

Aeration required  469 SCFM 

Digester air required  

Total Air Required (incl 12% for air lifts) 

Air provided 

235 SCFM 

789 SCFM 

900 SCFM 

 

PLANT DESIGN FEATURES 

A. STANDBY POWER SYSTEM 

The plant will be equipped with a standby power unit. The diesel engine package will 

have sufficient capacity to handle the loads of all components. 

 

B. ALARM FEATURES 

The plant will be equipped with an audible alarm and light. The alarm light is for 

pump high level alarm. 

 

C. DESIGN FEATURES FOR OPERATING FLEXIBILITY 

1. BAR SCREEN 

The mechanical bar screen will be designed so that it can be removed from 

service for cleaning or repairs. A bypass channel with manually cleaned bar 

screen will be included. 

 

2. AERATION BASINS (Two Units) 

The aeration basins can be individually isolated for draining, cleaning or repairs.  

The two trains operate in parallel. 

 



  CITY OF PARADISE 

  CLEAN WATER PLANT DISCHARGE PERMIT APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. (PENDING) 

Z:\Paradise\Sewer\WWTP Permit\Application\Attachments 1-9\ATTACHMENT 7 Design Calculations.doc Page 3 of 9 

3. FINAL CLARIFIER (One Unit) 

The final clarifier can be individually isolated for draining, cleaning or repairs.  

One of the aeration basins could function as a backup clarifier with temporary 

pumps and hoses for a short period of time. 

 

D. EQUIPMENT DUPLICITY 

1. BLOWERS 

A total of 3 with two required to meet design aeration rate, and one standby unit. 

 

E. OVERFLOW PREVENTION 

All units will be designed with free board which will allow time for eliminating any 

line blockage problem. 



  CITY OF PARADISE 

  CLEAN WATER PLANT DISCHARGE PERMIT APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. (PENDING) 

Z:\Paradise\Sewer\WWTP Permit\Application\Attachments 1-9\ATTACHMENT 7 Design Calculations.doc Page 4 of 9 

DESIGN CALCULATIONS - INTERIM II PHASE (0.30 MGD, 750.6 lbs 

BOD5/day) 

Influent Quality Characteristics - The raw sewage quality characteristics used for design 

purposes are as follows: 

 

Parameter Concentration 

BOD5 300 mg/l 

TSS 240 mg/l 

 

Influent Flow Characteristics - The hydraulic design of the facility must ensure that the 

plant will operate under the most extreme conditions anticipated. The plant process and 

hydraulic design for this facility are as follows: 

 

Flow Gallons Per Day Gallons Per Minute 

Average Daily Flow (Qave) 300,000 208 

Peak 2-Hour Flow (Qpk) 1,200,000 833 

   

Loading Pounds Per Day  

BOD5 750.6  

TSS 600.5  

 

Process Design - The treatment plant has been designed to produce an effluent quality in 

compliance with the proposed permitted parameters of: BOD5 = 20 mg/l; TSS = 20 mg/l; 

Dissolved Oxygen = 2 mg/l. The effluent shall contain a chlorine residual of at least 1.0 

mg/l and shall not exceed a chlorine residual of 4.0 mg/l after detention time of at least 20 

minutes based on peak flow. 

  

The anticipated operating range for MLSS is 3,000 mg/l to 6,000 mg/l. 

 

Aeration Basin  

TCEQ maximum organic loading  45 lbs/day/1000 cubic feet 

Total aeration volume available  30,374 cubic feet 

Organic loading in aeration basin  24.7 lbs/day/1000 cubic feet 

 

Clarifier  

TCEQ Maximum surface loading (Qpk)  1,200 gallons/day/square foot 

TCEQ minimum detention time (Qpk)  1.8 hours 

TCEQ maximum weir loading (Qpk)  20,000 gallons/day/foot 

Clarifier surface area  1,232 square feet (total) 

Clarifier side-water depth 10 feet 

Clarifier volume  12,316 cubic feet (92,124 gallons) 

Clarifier surface loading (Qpk)  974 gallons / day / sq. ft. 

Clarifier Detention time (Qpk)  1.84 hours 



  CITY OF PARADISE 

  CLEAN WATER PLANT DISCHARGE PERMIT APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. (PENDING) 

Z:\Paradise\Sewer\WWTP Permit\Application\Attachments 1-9\ATTACHMENT 7 Design Calculations.doc Page 5 of 9 

Weir length  176 feet (total) 

Weir loading (Qpk)  6,818 gallons/day/foot 

 

Aerobic Digester  

TCEQ design volume  20 cubic feet/lb BOD5/day 

TCEQ minimum sludge retention time  15 days 

Digester sludge retention time  58 days 

Digester volume  15,684 cubic feet (total) 

Available volume 20.9 cubic feet/lb BOD5/day 

Max. sludge flow 2,038 gallons/day 

Min. retention time 58 days 

 

Air Requirements  

TCEQ minimum aeration requirements  1,800 SCF/lb BOD5 

TCEQ minimum digester requirements  30 SCFM/1000 cubic feet of digester volume 

Aeration required  938 SCFM 

Digester air required  

Total Air Required (incl 12% for air lifts) 

Air provided 

471 SCFM 

1,578 SCFM 

1,600 SCFM 

 

PLANT DESIGN FEATURES 

A. STANDBY POWER SYSTEM 

The plant will be equipped with a standby power unit. The diesel engine package in 

Phase I will be upgraded to handle the increased loads of the following components: 

1. Additional Blowers to increase from 900 to 1,600 SCFM 

2. Sludge Dewatering Building 

3. Enlarged Headworks and Influent Pump Station 

 

B. ALARM FEATURES 

The plant will be equipped with an audible alarm and light. The alarm light is for 

pump high level alarm. 

 

C. DESIGN FEATURES FOR OPERATING FLEXIBILITY 

1. BAR SCREEN 

The mechanical bar screen will be designed so that it can be removed from 

service for cleaning or repairs. A bypass channel with manually cleaned bar 

screen will be included. 

 

2. AERATION BASINS (Four Units) 



  CITY OF PARADISE 

  CLEAN WATER PLANT DISCHARGE PERMIT APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. (PENDING) 

Z:\Paradise\Sewer\WWTP Permit\Application\Attachments 1-9\ATTACHMENT 7 Design Calculations.doc Page 6 of 9 

The aeration basins can be individually isolated for draining, cleaning or repairs.  

The trains will operate in parallel. 

 

3. FINAL CLARIFIERS (Two Units) 

The final clarifiers can be individually isolated for draining, cleaning or repairs.  

Flow-split will allow diversion to any or all units. 

 

D. EQUIPMENT DUPLICITY 

1. BLOWERS 

New blowers will be installed for a total of 5 with four required to meet design 

aeration rate, and one standby unit. 

 

E. OVERFLOW PREVENTION 

All units will be designed with free board which will allow time for eliminating any 

line blockage problem. 



  CITY OF PARADISE 

  CLEAN WATER PLANT DISCHARGE PERMIT APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. (PENDING) 

Z:\Paradise\Sewer\WWTP Permit\Application\Attachments 1-9\ATTACHMENT 7 Design Calculations.doc Page 7 of 9 

DESIGN CALCULATIONS - FINAL PHASE (0.45 MGD, 1,126 lbs BOD5/day) 

Influent Quality Characteristics - The raw sewage quality characteristics used for design 

purposes are as follows: 

 

Parameter Concentration 

BOD5 300 mg/l 

TSS 240 mg/l 

 

Influent Flow Characteristics - The hydraulic design of the facility must ensure that the 

plant will operate under the most extreme conditions anticipated. The plant process and 

hydraulic design for this facility are as follows: 

 

Flow Gallons Per Day Gallons Per Minute 

Average Daily Flow (Qave) 450,000 312 

Peak 2-Hour Flow (Qpk) 1,800,000 1,249 

   

Loading Pounds Per Day  

BOD5 1,126  

TSS 901  

 

Process Design - The treatment plant has been designed to produce an effluent quality in 

compliance with the proposed permitted parameters of: BOD5 = 20 mg/l; TSS = 20 mg/l; 

Dissolved Oxygen = 2 mg/l. The effluent shall contain a chlorine residual of at least 1.0 

mg/l and shall not exceed a chlorine residual of 4.0 mg/l after detention time of at least 20 

minutes based on peak flow. 

  

The anticipated operating range for MLSS is 3,000 mg/l to 6,000 mg/l. 

 

Aeration Basin  

TCEQ maximum organic loading  45 lbs/day/1000 cubic feet 

Total aeration volume available  45,561 cubic feet 

Organic loading in aeration basin  24.7 lbs/day/1000 cubic feet 

 

Clarifier  

TCEQ Maximum surface loading (Qpk)  1,200 gallons/day/square foot 

TCEQ minimum detention time (Qpk)  1.8 hours 

TCEQ maximum weir loading (Qpk)  20,000 gallons/day/foot 

Clarifier 1,2&3 surface area  1,848 square feet (total) 

Clarifier 1,2&3 side-water depth 10 feet 

Clarifier 1,2&3 volume 18,474 cubic feet (138,186 gallons) 

Clarifier 1,2&3 surface loading (Qpk)  974 gallons / day / sq. ft. 

Clarifier 1,2&3 Detention time (Qpk)  1.84 hours 

Weir length  264 feet (total) 



  CITY OF PARADISE 

  CLEAN WATER PLANT DISCHARGE PERMIT APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. (PENDING) 

Z:\Paradise\Sewer\WWTP Permit\Application\Attachments 1-9\ATTACHMENT 7 Design Calculations.doc Page 8 of 9 

Weir loading (Qpk)  6,818 gallons/day/foot 

 

Aerobic Digester  

TCEQ design volume  20 cubic feet/lb BOD5/day 

TCEQ minimum sludge retention time  15 days 

Digester sludge retention time  58 days 

Digester volume  23,526 cubic feet (total) 

Available volume 20.9 cubic feet/lb BOD5/day 

Max. sludge flow 3,053 gallons/day 

Min. retention time 58 days 

 

Air Requirements  

TCEQ minimum aeration requirements  1,800 SCF/lb BOD5 

TCEQ minimum digester requirements  30 SCFM/1000 cubic feet of digester volume 

Aeration required  1,408 SCFM 

Digester air required  

Total Air Required (incl 12% for air lifts) 

Air provided 

706 SCFM 

2,368 SCFM 

2,500 SCFM 

 

PLANT DESIGN FEATURES 

F. STANDBY POWER SYSTEM 

The plant will be equipped with a standby power unit. The diesel engine package will 

be upgraded to handle the increased loads of the following components: 

1. Additional Blowers to increase from 1,600 to 2,500 SCFM 

2. Additional Final Clarifier 

3. Expanded Sludge Dewatering Building 

4. Enlarged Headworks and Influent Pump Station 

 

G. ALARM FEATURES 

The plant will be equipped with an audible alarm and light. The alarm light is for 

pump high level alarm. 

 

H. DESIGN FEATURES FOR OPERATING FLEXIBILITY 

1. BAR SCREEN 

The mechanical bar screen will be designed so that it can be removed from 

service for cleaning or repairs. A bypass channel with manually cleaned bar 

screen is included.  A minimum of two mechanical units will be provided by the 

Final Phase. 

 



  CITY OF PARADISE 

  CLEAN WATER PLANT DISCHARGE PERMIT APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. (PENDING) 

Z:\Paradise\Sewer\WWTP Permit\Application\Attachments 1-9\ATTACHMENT 7 Design Calculations.doc Page 9 of 9 

2. AERATION BASINS (Six Units) 

The aeration basins can be individually isolated for draining, cleaning or repairs.  

The six trains will operate in parallel. 

 

3. FINAL CLARIFIERS (Three Units) 

The final clarifiers can be individually isolated for draining, cleaning or repairs.  

Flow-split will allow diversion to any or all units. 

 

I. EQUIPMENT DUPLICITY 

1. BLOWERS 

New blowers will be installed for a total of 8 with six required to meet design 

aeration rate, and two standby units. 

 

J. OVERFLOW PREVENTION 

All units are designed with free board which will allow time for eliminating any line 

blockage problem. 

 



CITY OF PARADISE 

WASTEWATER TREATMENT PLANT 

PERMIT APPLICATION 

 

TPDES PERMIT NO. (PENDING) 

 

 

 

 

 

 
Attachment 8. 

Solids Management Plan 

 

  



CITY OF PARADISE 

CLEAN WATER PLANT DISCHARGE PERMIT APPLICATION 

ATTACHMENT 8-SOLIDS MANAGEMENT PLANS 

TPDES PERMIT NO. (PENDING) 

Z:\Paradise\Sewer\WWTP Permit\Application\Attachments 1-9\Attachment 8 Solids Management Plan.docx 
 

CITY OF PARADISE 

SLUDGE PRODUCTION CALCULATIONS 

SEWAGE SLUDGE SOLIDS MANAGEMENT PLAN - INTERIM I PHASE (0.15 
MGD, 375.3 LBS BOD5/DAY) 

Dimensions and capacities of aerobic digester 

TCEQ design volume 20 cubic feet/lb BOD5/day 

TCEQ minimum sludge retention time 15 days 

Digester volume 7,842 cubic feet (20.9 cubic feet/lb BOD5/day) 

Digester dimensions 1 unit @ 56 feet X 12 feet X 11.67 feet deep 

Digester sludge retention time 58 days 

BOD5 removal Influent concentration = 300 mg/1 

Effluent concentration = 20 

mg/1 Net removal = 280 

mg/1 

Solids generated 100% flow 75% flow 50% flow 25% flow 

Pounds BOD5/day removed 350 262.5 175 87.5 

Pounds of dry sludge produced* 110 82.5 55 27.5 

Pounds of wet sludge produced** 8,462 6,347 4,231 2,116 

Volume of wet sludge produced 1,015 gal 761 gal 508 gal 254 gal  

* Assuming 0.315 pounds of dry sludge produced per pound of BOD5 removed. 

** Assuming 1.3% solids 

MLSS operating range = 5,440 mg/1 

Sludge will stay in the digester, clear liquor will be decanted off the digester and 

returned to the headworks. Sludge is wasted from the final clarifiers to the aerobic 

digester. Some sludge from the clarifier is also returned to the aeration basins. 

Removal schedule (days) 100%flow 75% flow 50% flow 25% flow 

Days between sludge removal         58 77              116                231 
   

Sludge will be removed from the digester when the digester is full of thickened 

solids. Digested sludge will be treated with polymer and pumped to the dewatering 

box in the existing phase and to the proposed rotary or screw press in the final 

phase. Then sludge will be hauled by a registered transporter to the designated 

landfill for disposal. 

  



CITY OF PARADISE 

CLEAN WATER PLANT DISCHARGE PERMIT APPLICATION 

ATTACHMENT 8-SOLIDS MANAGEMENT PLANS 

TPDES PERMIT NO. (PENDING) 

Z:\Paradise\Sewer\WWTP Permit\Application\Attachments 1-9\Attachment 8 Solids Management Plan.docx 
 

SEWAGE SLUDGE SOLIDS MANAGEMENT PLAN- INTERIM II PHASE (0.30 
MGD, 750.6 LBS BOD5/DAY) 

Dimensions and capacities of aerobic digester 

TCEQ design volume 20 cubic feet/lb BOD5/day 

TCEQ minimum sludge retention time 15 days 

Digester volume 15,684 cubic feet (20.9 cubic feet/lb BOD5/day) 

Digester dimensions 2 units @ 56 feet X 12 feet X 11.67 feet deep 

Digester sludge retention time 58 days 

BOD5 removal Influent concentration = 300 mg/1 

Effluent concentration = 20 

mg/1 Net removal = 280 

mg/1 

Solids generated 100% flow 75% flow 50% flow 25% flow 

Pounds BOD5/day removed 701 525 350 175 

Pounds of dry sludge produced* 221 166 110 55 

Pounds of wet sludge produced** 17,000 12,750 8,500 4,250 

Volume of wet sludge produced 2,038 gal 1,529 gal 1,019 gal 510 gal  

* Assuming 0.315 pounds of dry sludge produced per pound of BOD5 removed. 

** Assuming 1.3% solids 

MLSS operating range = 5,440 mg/1 

Sludge will stay in the digester, clear liquor will be decanted off the digester and 

returned to the headworks. Sludge is wasted from the final clarifiers to the aerobic 

digester. Some sludge from the clarifier is also returned to the aeration basins. 

Removal schedule (days) 100%flow 75% flow 50% flow 25% flow 

Days between sludge removal         58 77              115             230 
   

Sludge will be removed from the digester when the digester is full of thickened 

solids. Digested sludge will be treated with polymer and pumped to the dewatering 

box in the existing phase and to the proposed rotary or screw press in the final 

phase. Then sludge will be hauled by a registered transporter to the designated 

landfill for disposal. 

  



CITY OF PARADISE 

CLEAN WATER PLANT DISCHARGE PERMIT APPLICATION 

ATTACHMENT 8-SOLIDS MANAGEMENT PLANS 

TPDES PERMIT NO. (PENDING) 

Z:\Paradise\Sewer\WWTP Permit\Application\Attachments 1-9\Attachment 8 Solids Management Plan.docx 
 

SEWAGE SLUDGE SOLIDS MANAGEMENT PLAN-FINAL PHASE (0.45 MGD, 
1,126 LBS BOD5/DAY) 

Dimensions and capacities of aerobic digester 

TCEQ design volume 20 cubic feet/lb BOD5/day 

TCEQ minimum sludge retention time 15 days 

Digester volume 23,526 cubic feet (20 cubic feet/lb BOD5/day) 

Digester dimensions 3 units @ 56 feet X 12 feet X 11.67 feet deep 

Digester sludge retention time 58 days 

BOD5 removal Influent concentration = 300 mg/1 

Effluent concentration = 20 mg/1 

Net removal = 280 mg/1 

 

Solids generated 100% flow 75% flow 50% flow 25% flow 

Pounds BOD5/day removed 1,051 788 526 263 

Pounds of dry sludge produced* 331 248 166 83 

Pounds of wet sludge produced** 25,463 19,100 12,732 6,366 

Volume of wet sludge produced 3,053 gal 2,290 gal 1,527 gal 763 gal 

 

* Assuming 0.315 pounds of dry sludge produced per pound of BOD5 removed. 

** Assuming 1.3% solids 

MLSS operating range = 5,440 mg/1 

Sludge will stay in the digester, clear liquor will be decanted off the digester and 

returned to the headworks. Sludge is wasted from the final clarifiers to the aerobic 

digester. Some sludge from the clarifier is also returned to the aeration basins. 

Removal schedule (days) 100%flow 75% flow 50% flow 25% flow 

Days between sludge removal         58 77              115             230 
   

Sludge will be removed from the digester when the digester is full of thickened 

solids. Digested sludge will be treated with polymer and pumped to the dewatering 

box in the existing phase and to the proposed rotary or screw press in the final 

phase. Then sludge will be hauled by a registered transporter to the designated 

landfill for disposal. 

 



CITY OF PARADISE 

WASTEWATER TREATMENT PLANT 

PERMIT APPLICATION 

 

TPDES PERMIT NO. (PENDING) 

 

 

 

 

 

 
Attachment 9. 

Wind Rose 

 

 



CITY OF PARADISE 

CLEAN WATER PLANT PERMIT APPLICATION-NEW 

ATTACHMENT 9. WIND ROSE 

TPDES PERMIT NO. (PENDING) 

 



TCEQ-10400 (11/22) Page 1 of 3 

          TCEQ Core Data Form  

 

For detailed instructions on completing this form, please read the Core Data Form Instructions or call 512-239-5175. 

SECTION I: General Information 
 

1. Reason for Submission (If other is checked please describe in space provided.) 

 New Permit, Registration or Authorization (Core Data Form should be submitted with the program application.) 

 Renewal (Core Data Form should be submitted with the renewal form)    Other       

2. Customer Reference Number (if issued) Follow this link to search 
for CN or RN numbers in 

Central Registry** 

3. Regulated Entity Reference Number (if issued) 

  CN 600633911   RN       

SECTION II: Customer Information 
 

4. General Customer Information                                      5. Effective Date for Customer Information Updates (mm/dd/yyyy)        

 New Customer                                             Update to Customer Information                      Change in Regulated Entity Ownership 
Change in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)                            

The Customer Name submitted here may be updated automatically based on what is current and active with the Texas Secretary of State 